
SUPPORT   33

HOBIE KAYAK SUPPORT / ONLINE SUPPORT - FAQs - FORUMS
For technical help, contact your dealer, see the Hobie website support area or visit our Hobie kayak user forums.  

Our on-line support area and forums include FAQs with many technical and user topics.  
Hobie Cat Company  hobiekayaks.com  /  Hobie Australasia  hobiecat.com.au  /  Hobie Kayak Europe  hobie-kayak.com

HOBIE KAYAK FAQ  
How watertight is my boat? It is normal for any type of kayak to experience a small amount of seepage due to the installation 
of rivets, hatches, etc. Kayaks may take on a few cups of water while out paddling. If a kayak is taking on more than a small 
amount of water, check to make sure the drain plug is in, then check the rest of the boat for leaks. Silicone can be used to seal 
the rivets. If you have any questions, please call your dealer. 

How should I store my kayak?  It is best to store your kayak upside down or standing on end. If hanging your kayak, do not 
support from the handles. Best supported by wide webbing straps with the kayak upside down or on its side. 

Is my boat repairable? Hobie kayaks are very durable, however, on occasion they may need some minor repairs. Linear 
polyethylene is repairable. Check with your dealer concerning repairs for your kayak. 

Is my boat recyclable? Hobie will recycle your boat when you are done with it. To recycle a Hobie Kayak, it must be cut up so 
it fits in a box with the following dimensions: may not exceed 130” for the length plus girth, and maximum 108” for the length. 
Ship the boat to: Hobie Cat 4925 Oceanside Blvd. Oceanside, CA 92056. It is our hope that no Hobie Kayak will ever end up in 
a landfill!

72021001

72021002

72021003

72021004

72021005

72021006

72021007
72021008

72021009

72021010

72021020

72021021

72021001	 BATTERY
72021002	 BATTERY CHARGER
72021003	 SWITCH
72021004	 INTAKE TUBE ASSY
72021023	 7" INTAKE TUBE (PRO A)
72021005	 STRAP SET
72021006	 BATTERY LID
72021007	 PUMP CONNECTOR FEMALE

72021008	 PUMP CONNECTOR MALE
72021009	 DOWNSPOUT FITTING
72021010	 INTAKE 90 DEGREE
72020015	 ROD HOLDER - LIVEWELL
72021020	 DOWNSPOUT TUBE
72021021	 TERMINAL COVER
72021022	 ATTWOOD PUMP
79050211	 DRAIN PLUG

72020015

LIVEWELL PARTS

SUPPORT / LIVEWELL PARTS   33

HOBIE PARTS WARRANTY  Hobie Cat warrants all Hobie Cat manufactured parts and accessories against failure due to materials or workmanship defects for a period of one year.
OTHER WARRANTY  Any accessories and other merchandise sold by Hobie Cat not mentioned in the paragraph above are not warranted by Hobie Cat. Said accessories and other merchandise may be covered by 

the manufacturer’s warranty, a copy of which can be furnished by Hobie Cat upon written request.
HOBIE CAT’S OBLIGATION  Hobie Cat at its option will repair or replace without charge any part or accessory which is found to be defective under the terms and within the period of this Warranty. Buyer must return 

the accessory with a sales slip as proof of purchase date.
BUYER’S OBLIGATION  Upon discovery of a suspected defect, Buyer must-at his/her own expense-promptly return the equipment to the Hobie Kayak dealer for inspection. Warranty is void if equipment is operated 

after a suspected defect is, or should have been, discovered.
WHO IS ENTITLED TO WARRANTY  Only the original Buyer of the equipment and accessories from Hobie Cat is entitled to warranty. Warranty may not be transferred.
NO WARRANTY OF USED EQUIPMENT  Used equipment is sold AS IS; Hobie Cat makes NO WARRANTY concerning its merchantability, condition, durability, age or model year, or fitness for any purpose 

whatsoever.
MUTUAL AGREEMENTS  It is agreed that this warranty sets forth Buyer’s exclusive right and remedy against Hobie Cat with respect to the equipment and accessories. It is in lieu of all other express warranties and 

all implied warranties, including implied warranties of merchantability and fitness. Hobie Cat assumes no other like or unlike liability for loss of cargo, use, profit or consequential damages of any kind in connection 
with the sale, alteration, use, repair or replacement of equipment or any part thereof.

HOBIE CAT PARTS - WARRANTY POLICY

72021022



78510001  Bungee hook
8031961  Screw

78520001  Eyelet hold down
8032121  Screw

10730000  Cleat
8030111  Screw

72401001  Seatback / Paddle MODELS
72409001  SEAT STRAP W/HOOK

81265001  Seatback Plug
8031130  Screw

8080541  Washer

81266001  Seatback / Mirage MODELS
81259001  SEAT STRAP W/HOOK
81266011  SEATBACK GEAR PACK

34   COMMON PARTS GUIDE

10091000  Drain plug

2101 -Shockcord 
      fastener, 1/4”

71120001  Lashing hook
8031130  Screw

71110001  Padeye
8031130  Screw
8012001 RIVET

RS316BLK  3/16” Shockcord
RS014BLK  1/4”  Shockcord

53180011  3/8” Hog ring
21180000  1/2” Hog ring

81394001  Rudder pin

81015001 - Steering 
handle w/ set-screw

81035001 Up / Down handle 
w/ set-screw

81392001  TWIST-N-STOW Control arm up/down
81380001  OLDER - Control arm up/down 
81375001  Spring
8080691  Nylon washer
81035011  BOLTED HanDLE And CONTROL ARM KIT

81370001 - Steering crank
81375001  Spring
8080691  Nylon washer

81023001 Spectra control Line 
8063001  Swedge
81400001  TUBing
81405001  END CAP / HOLDER

71230001  Rod holder cover
8031130  Screw

81265101  Seatback 
ADJUSTABLE Plug KIT

SEE RUDDER PAGE 37
FOR RUDDER SYSTEM DETAILS

Hobie Kayak - Common Parts
See model specific pages for model-specific parts

TECH TIP!

DECK FASTENERS  Customize your boat with the fasteners of your 
choice... where you want them. The Hobie screw-in fittings can be easily 
removed and replaced. Add an extra eye where we placed a hook, a cleat 
hook where a shockcord end is placed... You choose what works best for 
you. Use tool #71115101 

71116001
Padeye

71117001
CLEAT

71115001
Shockcord end

SCREW-IN FITTINGS

71115101
TOOL 

SCREW in FITTINGS

80020001  RUDDER line 
replacement kit UNIVERSAL



71220001  Metal Pad eye
8030071  Screw

76050001  Bow/ Stern handle

72103001  Shockcord end
8031130  Screw

41220001  Eyelet post
8031131  Screw

72012001 - Scupper    
  Plug Quest & Kona 72009001 - Scupper plug

  Pursuit/ Maui/ Lanai

72010 -Scupper plug
Odyssey

80012001  Pedal retainer bungee W/HooK

81535001  Mirage Cassette plug

71190001 Webbing lift handle
8032011  Screw

8080571  Washer

76055001  Midship handle
8032011  Screw

78560001  Mesh STOWAGE pocket
8031501  Screw

2008 AND OLDER
81410001  Cam lock knob

BOLTS VARY BY MODEL

84550001  MAST RECEIVER
84560001  Mast TUBE COVER
8031151  Screw

8031570  Screw / 
paddle keeper bungee

COMMON PARTS GUIDE   35

71702011  Hatch 8” Twist-N-Seal
71702001  Hatch 8” Twist-N-Seal RETRO KIT

71331001 FLANGE Gasket  /  71702021 LID O-RING 
8031130  Screw

71130001
Hatch 5” screw-in

8031130  Screw71701011  Hatch 6” Twist-N-Seal
71701001  Hatch 6” Twist-N-Seal RETRO KIT

71321001  FLANGE Gasket / 71701021 LID O-RING
8031130  Screw

HATCHES

10092030 PLUG
SEAT AREA OF 
ADVENTURE, KONA, 
OUTFITTER, REVOLUTION 

81611101  CLICK-N-GO ASSY (l) 
81611201  CLICK-N-GO ASSY (R)
Install - 3/16" allen wrench

81602101 SPRING CLICK-N-GO LEFT
81602201 SPRING CLICK-N-GO RIGHT

81408001 Up / Down handle
81406001 DECAL - UP
81407001 DECAL - DOWN
8004531   LINE (BLK)

10730021  Cleat "STBD"
10730031  CLEAT "PORT" 

8031590  SCREW

10730031 "PORT"  SHOWN

72104001  HooK

38120031  PUSH-IN CAP (WHITE)
(UNDERSIDE OF HULL)

74076001  Paddle 2 PC aluminum shaft
74077001  paddle 4 PC aluminum shaft
74075001  paddle 2 PC fiber shaft

74049001 PADDLE “T” HANDLE

81450001 Up / Down BLOCK 
8031065   10-32 x 7/8  SCREW
8031069   10-32 X 1-1/4 SCREW (AI)
8050211   NUT

71300001  HATCH SEAL "TRIM-LOC"
(TOP GLUED)

71302001  HATCH SEAL "TRIM-LOC"
(SIDE GLUED)

SEE MIRAGEDRIVE PAGE 36-37
FOR DRIVE DETAILS



36   MIRAGEDRIVE "V2"

Hobie MirageDrive "V2"

81202001 CHAIN ASSY V2
8050111  NUT

81121001  IDLER PULLEY
  53170020  SET SCREW
    81110001  PULLY SHAFT

DRIVE SEAL
81037001  STD

81038001  i - Series

81080001  SPROCKET SHAFT
53170020  SET SCREW 

81050001  OUTHAUL BLOCK
8020041  CLEVIS PIN
10860001  LOCK RING

81055001  SPROCKET GUARD FWD
8031451  SCREW 

81203001 IDLER CABLE V2
8050111  NUT

81173001  DRUM V2

81236001  PEDAL ADJ ASSY 
	 INCLUDES: 
	 81240001  PLASTIC HANDLE
	 81230001  PIN
	 8031201  SCREW
	 81242001  SPRING
	 ALLEN WRENCH

80010001  MIRAGEDRIVE "V2"
80013011  MIRAGEDRIVE i-SERIES "V2"
80013001  MIRAGEDRIVE ST TURBO "V2"

81222001  PEDAL/CRANK ASSY. (R)
81221001  PEDAL/CRANK ASSY. (L)
81222101  CAP - PEDAL CRANK
81222011  Pedal only (R)
81221011  Pedal only (L)
81226001  PEDAL STRAP (R)
81227001  PEDAL STRAP (L)

81190001  STANDARD FIN
81193001  ST FIN

81192001  ST TURBO FIN

81090001  DRUM SHAFT

81129001  SPROCKET
 "V2" THREADED

81172001  
PEDAL ADJUSTMENT
DECAL

81155001  BOLT

81163001  MAST "V2" THREADED
81198101  MAST / ST TURBO "V2" THREADED

8000341  LOC-TITE .5ML 

WHAT MAKES A "V2" Drive? V2 DRUMs, V2 CHAINS, V2 IDLER 
CABLE and V2 (Threaded) mastS / sprockets
(2009 PRODUCTION AND NEWER)

81181001  SPINE

72020034  PEDAL PAD KIT

"V2" SPROCKET UPDATE KIT 
(2 "V2" SPROCKETS and 2 "V2" MASTS)

81129022 "V2" STANDARD MAST KIT 
81129122 "V2" TURBO MAST KIT 



Hobie MirageDrive "V1"
drive with Older p-lastic drum, plastic spine, SPROCKET / MAST CONNECTION 
IS SET SCREW

81201001  CHAIN ASSY.
8050111  NUT

81212001  IDLER CABLE - 14 1/4”
8050111  NUT

81171001  DRUM

53170020  SET SCREW

Hobie MirageDrive Older
ORIGINAL drive with ALUMINUM spine, STAINLESS SPROCKET / MAST 
CONNECTION IS COTTER KEY

81130001  SPROCKET (STAINLESS) 
81340001  SPROCKET BUSHING (SS SPKT)
81420001  SPROCKET GUARD
	 8060111	 COTTER KEY (MAST / SS SPKT)
81040001  OUTHAUL BLOCK (SS SPKT)
  8020061	 CLEVIS PIN
10860001  LOCK RING
81211001  IDLER CABLE 14 3/4” (SOLID PULLY)
81150001  DRUM BUSHING (ALUM DRUM)
81105001  CRANK ARM RIGHT, THREADED
81100001  CRANK ARM LEFT, THREADED

81160001  
SLOTTED MAST

81198001  
SLOTTED MAST / ST TURBO

81128001  SPROCKET

MIRAGEDRive Spare parts kitS
Spare parts kits include a spare fin, mast, 
sprocket, chain, clevis pin and ring. All 
in  a handy z ippered pouch. Avai lable 
for  the s tandard f in  dr ives or  dr ives 
with ST Turbo fins. Standard kit shown.   
 
MIRAGEDRive "V2" (Threaded 
Mast STYLE)
Includes parts listed above for V2 "threaded 
mast" drives.
80010301  KIT "V2" Standard FIN
80013301  KIT "V2" Turbo FIN

MIRAGEDRIVE Older (Set Screw 
MAST Style) 
Includes parts listed above plus: Set screw, allen 
wrench, and a cotter key.
80010201  KIT Standard FINS   
80013201  KIT Turbo FINS

81155001  BOLT
8050540  NUT

OLDER DRIVES / RUDDERS   37

Rudder Systems

LINE AND TUBE ASSEMBLY
80025001   (1)

80020001  UNIVERSAL LINE 
REPLACEMENT KIT 

(SET OF 4 AND ADDITIONAL LINE)

WASHER
8080791

SCREW
8030281

NUT
8050211

RUDDER BLADE
81395201 SM
81397001 LG

TWIST-N-STOW RUDDER 
ASSEMBLY

81395001 SM BLADE
81396001 LG BLADE

BOLT
81399001

SCREW
8030641

TECH TIP

MAINTENANCE AND TUNING  Maintenance and tuning information for 
MirageDrives and Twist-n-Stow rudder systems is available on the Hobie Cat 
website support area.

www.hobiecat.com/support  

Direct link to the support pages for kayaks is here:  

http://www.hobiecat.com/support/index-kayak.html

81390001  Rudder BLADE

81360001  S.S. 
Rudder pin

81350001 Rudder 
mount

EARLY MIRAGE RUDDER
8030171  SCREW
8080541  washer

Twist-n-Stow Rudder

Original Rudder
81394001
Rudder pin



38   ADVENTURE ISLAND

Adventure Island

79520201  AKA COLLAR
8010181  Rivet 

79520301  AKA END CAP

79514001  '07 MAST RECEIVER
79514101  '08 MAST RECEIVER
8030261  SCREW
8080211  WASHER

71320001  GASKET
79513001 BACKUP RING

79517001  V-FRAME STRUT
79528001  SCREW SOCKET SET

79519001  V-FRAME TURNBUCKLE

79518001  
V-FRAME BASE

79501001  FOAM PLUG / 
DAGGER WELL

79510001  '07 MAST ISLAND (2 PC)
79510011  '08 MAST ISLAND (2 PC)
79511021  MAST SWIVEL TIP

79512001  Furler Drum
79511001  '07 MAST BASE / PIN
79511101  '08 MAST BASE / HOLE
79510101  MAST BASE COLLAR KIT

H424B FAIRLEAD
H423  CLEAT

79531001 XBAR FWD ASSY
8030781  SOC CAP SCREW

79530001  XBAR REAR ASSY
8030781  SOC CAP SCREW

79525001 BALL / BRACE
8030212  SCREW

71190001  LIFT HANDLE
8032011  SCREW
8080571  WASHER

79545001  AMA "HOBIE" DOME LOGO

71115001  END FITTING
Rs014blk  SHOCK CORD (1')

38670011 "S" HOOK

H082  BULLET BLOCK

RM014BLK  MAINSHEET (32')

H083  BULLET BLOCK w/BECKET

79509001  SAIL GRAY/WHT
79516001  SAIL PAPAYA/TURQ/WHT
79515001  SAIL RED/GRAY/WHT 

91051011  Batten 9' 2"
91041011  Batten 7' 8.5"
91011001  BATTEN CAP
22080011  BATTEN LUFF CAP SET

79524001  CAP / AKA BRACE LOCK
79523001  SOCKET / AKA BRACE LOCK
81242001  SPRINg / AKA BRACE LOCK
8030781  SOC CAP SCREW

79521001  AKA LEFT REAR 79522001  AKA RIGHT REAR

8032081  SHEAR BOLT
8052081  NUT
79536001  BRACE CONNECTOR
8020381  CLEVIS PIN
20860000  SPLIT RING

79526001 AKA CARRY BAG

79535001  AKA CONNECTOR PIN
Rs316blk  3/16" SHOCK CORD (9")
53180011  HOG RING

79533001 MAST BEARING PLATE (REQ 2)
8031231 Screw 
8050801 nut
90610111 BEARINGS (EA / REQ 24)
79532001 MAST RETAINER SPRING
8004381 (12') FURLING LINE

79520001  AKA FWD (L/R)

99303001  AMA PAPAYA
99304001  AMA HIBISCUS
99305001  AMA DUNE

10091000  DRAIN PLUG

71116001 EYEH233 CHEEK BLOCK
8030150  SCREW
8080500  WASHER
8050211  NYLOCK NUT

79510201 MAST / SAIL BAG
81396001  TWIST-N-stow rudder assy / lg blade
81397001  LARGE SAILING RUDDER BLADE
81394001  RUDDeR PIN

79523101  AKA BRACE ASSY

41220001  Eyelet post
8031130  Screw

79538101  PADDLE HOLDER KIT
79538001  PADDLE RETAINER CLIP

79537001  BRACE RETAINER CLIP

8031481   Screw
79531101 CLEAT WEDGE WITH FAIRLEAD
79531111 MAIN CLEAT WEDGE
RMO14BLK MAINSHEET (32')

81391002  RUDDER UP/DOWN LINE KIT

80020001  RUDDER line 
replacement kit UNIVERSAL

'07 BASE COLLAR KIT

79050211  NEWER DRAIN PLUG

79502001
DAGGER BOARD



PRO ANGLER   39

Pro Angler

84505001  STORAGE BUCKET ASSY
(INcludes compartment with dividers)           

84505101  STORAGE BUCKET COMPARTMENT    
84505201  REPLACEMENT COMPARTMENT DIVIDERS 

(SOLD AS EACH / REQ 7 )

84504501	 HANDLE - BOW
8030361    SCREW SOC CAP

84504101 UNIVERSAL SIDE HANDLE ASSY
 

84504401 HANDLE END FITTING
8031781 SCREW SOC CAP
 

84504301  DECAL, RULER  

84502401  FLOOR MAT RT                  
84502501  FLOOR MAT LT-BLK              

84502201	 CUTTING BRD, CNTR, BLACK
8030071 SCREW
8050111 NUT      

84502001  MOUNTING BOARD, RT            
84502101  MOUNTING BOARD, LT

8030341 SCREW
8032085 SCREW

8050111 NUT            

84501901  HATCH LINER FWD - PRO ANGLER  

84500001	 SEAT ASSEMBLY - PRO ANGLER 
84500011  LUMBAR SUPPORT PAD  
84502901	 KNOB, SEAT FRAME FRONT
8031811  STUD (FWD)
8042151  BOLT SHOULDER  (REAR)   

72020311	 PLANO BOX - SMALL YELLOW      
72020321	 PLANO BOX - MEDIUM BLUE       
72020331	 PLANO BOX - LARGE RED         

84504201  TUBE, STERN HANDLE
84504401  HANDLE END FITTING
8031781 SCREW SOC CAP

72013001  SKID GUARD, PRO
8030641  SCREW
10091000  Drain plug

71702011  Hatch 8” Twist-N-Seal

71996001  BOTTLE/CAN HOLDER
74035001  FOLDING PADDLE CLIP

Rod Holder Storage	
84500911  Rod holder ASSY LEFT
84500921  Rod holder ASSY RIGHT

79545001  "HOBIE" DOME LOGO

84506001 STEERING ASSEMBLY
(Includes HANDLE, tubes and line 
assembled)

84501301	 HANDLE
84501531	 BALL
8030111	 SCREW
 	 WASHER

 
8030981	 SCREW
8050211	 NUT
81023001	 Spectra  
control Line (14')

84501601	 TUBE CONNECTOR, STEERING

84501401	 HOUSING
8030981	 SCREW (2)

80074001	 STEERING LINE TUBE (2)
8003171	 BLK PVC TUBE COVER (26")
84501201	 THRU HULL BARB CONNECTOR
81030001	 ZIP TIE (BLK) (2)

84501511	 TENSION KNOB
84501521	 RBR WASHER
8080551	 WASHER 
8050231	 NUT
84502601	 TENSION SCREW

See Tension Knob

84500601	 COVER PLT, RDR SYSTEM
8031051     SCREW  (4)
84500801   TUBE RESTRICTOR (2)
84500501	 RDR STEERING DRUM          
84500201	 RUDDER HOUSING, UNDER HULL
84502301	 SISTER SCREW, PRO RDR ASSY
8031490     SCREW
84500401	 RDR MOUNT, UNDER HULL   
84504001	 TORSION SPRING, RUDDER  
84500101	 RUDDER BLADE, PRO A        



40   MODEL SPECIFIC PARTS

RUDDER line 
replacement kit
80020001

8" Hatch

Mirage Adventure

80020001 
RUDDER line 
replacement kit

Mirage Revolution

8" Hatch

RUDDER line 
replacement kit
80020001

Mirage Classic

6" Hatch
5" Hatch

81361001  Rudder pin, Classic
20860000  Lock ring

Mirage Outback 8" Hatch

5" Hatch
UNDER SEAT
OLDER MODELS

8" Hatch 6" Hatch
OLDER MODELS

81362001  Rudder pin, OLDER OUTBACK
20860000  Lock ring	

M
ira

ge
 S

po
rt

8"
 H

atch


6"
 H

atch


81
36

20
01

  R
udder


 

pin
,

 O
LD

ER
 S

PO
RT

20
86

00
00

  L
ock

 
ring	




Mirage Classic & Pursuit
71201 -Cargo Cover
71300001 - Loc seal, 6.5ft

Mirage Outfitter

8" Hatch8" Hatch
80020001
RUDDER line 
replacement kit UNIVERSAL

RU
DD

ER
 line


 

replacement






 

ki
T

80
02

00
01

 U
NI

VE
RS

AL

6" Hatch8" Hatch

Mirage Oasis / Tandem

81362001  Rudder pin, OLDER TANDEM
20860000  Lock ring	

WATER BOTTLE GUIDE
71999011 SMALL BOTTLE 16OZ
SPORT/OUTBACK/QUEST/KONA
71997001 MEDIUM BOTTLE 18OZ
ODYSSEY/LANAI/MAUI
71998001 LARGE BOTTLE 32OZ
REVOLUTION/ADVENTURE/ADVENTURE 
ISLAND/OUTFITTER/OASIS

HATCH SEAL - TRIMLOC
71300001 per foot (5')

HATCH SEAL - TRIMLOC
71300001 per foot (5')

HATCH SEAL - TRIMLOC
71300001 per foot (5')

Hobie Mirage Series

79050211  NEWER DRAIN 
PLUG



8" Hatch61070000  Cleat
8031130  Screw

Quest 78540001  TRACK / FOOT BRACE
78535001  FOOT BRACE / LEFT
78536001  FOOT brace / right37380001  CLAM CLEAT

HATCH SEAL - TRIMLOC
71300001 per foot (5')

 MODEL SPECIFIC PARTS  41

8" Hatch

La
na

i /
 M

au
i

MA
UI

6"
 H

atch


LA
NA

I
6"

 H
atch



8" HatchKona

8" Hatch
6" HatchOdyssey

Hobie Mirage i - Series
79052007  Seatback / i-sERIES

74077001  paddle 4 PC aluminum shaft

81394001  Rudder pin
81395201  SMALL rudder blade
81395001  rudder assy. w/ sm. blade

80012001  Pedal retainer bungee W/HooK

71702011  Hatch 8” Twist-N-Seal
71331001 FLANGE Gasket  /  71702021 LID O-RING 

8031130  Screw

79050061  I-series Cassette plug

76050001  
Bow/ Stern handle

79052203	 i-Series Sail Kit (White/Turq)	
79052204	 i-Series Sail Kit (Silver/White)	

79052000  i – ACCESSORY HOLDER KIT	 	
Designed to allow the attachment of rod holders and other accessories to the Hobie 
Mirage inflatable kayaks. The accessory kit comes with 2 mount plates and attachment 
glue. 4 hole pattern fits Scotty mount and RAM / Scotty hole pattern products. Mount the 
80052001 Scotty Deck/Side mount and Scotty rod holders or adapt for the RAM products 
by adding 72023004 RAM Ball Scotty adapter. (1/4-20 Screws sold separately, check 
length for desired accessory) 
79052006  i – HARDWARE ACCESSORY KIT	 	
Includes padeyes, spare cleats and glue. Customize your Hobie inflatable.

79052001  i – can holder KIT	 	
Includes 2 flexible can / cup holders and glue. Customize your Hobie inflatable.

80045101  i - KAYAK CART “PLUG-IN” 	  	

79052015  i – TRI RING KIT / SAGE	 	
79052016  i – TRI RING KIT / SUNDANCE	 	
Includes 2 “Tri” rings mounted on round patches ready for installation. Customize.

79052009  i – HULL REPAIR KIT	 	
Includes 2 colors of repair vinyl and glue, valve tool and instructions. Repair or customize 
a Hobie Mirage Inflatable kayak.

79052005  i – ELECTRIC inflation PUMP	 	
Electric pump connects to car 12v outlet. Quickly and easily fill your Hobie inflatable.

79052003  i – STANDARD inflation PUMP	 	
Standard hand pump for Hobie inflatable.

79052000 79052006 79052001 79052015 and 16 79052009

Hobie Paddle Series

QUEST RUDDER SYSTEM
78501 TWIST-N-STOW RUDDER KIT
78550001  rudder mount
8032011  rudder screws

79052019  paddle HOLDER

79050211  DRAIN PLUG

79052017  VALVE ASSY



Part Description OS
278 Windtronic2 with Belt Pouch
330 WIND METER HAND HELD-MPH
335 AIR FLOW TELS, BLACK
370 SHOCK CORD BALL TIES
376 SILICON RTV 100% 3 OZ.
615 BOOK, PENGUIN BOAT FLIPPERS
1550 KNIFE, STD. STAINLESS RIGGING
1551 KNIFE, DLX STAINLESS
1555 KNIFE, YACHTSMAN POCKET
1603 MAGICA RUST REMOVER GEL 8 OZ B
1619 TRAMP CLEANER,SEASPRAY
2082 SCALE - DOWN HAUL / FISH
2101 SHOCK CORD HOOK 1/4" - HOBIE
2102 SHOCK CORD FASTENER (SCH) 5/16
2105 SHOCK CORD HOOK 1/4"
3043 LICENSE FRAME - CHROME "HOBIE"
3044 LICENSE FRAME - CHROME "KAYAK"
3062 SHACKLE, FAST
3091 PADDLE, TELESCOPING 20"-3'9"
3103 BLOCK, MINI W/AXLE
5106 SILICONE SPRAY PUMP 8oz
5411 FAT BAG-5"
5421 HATCH BAG KIT KAYAK
7003 MIRA ZYME 8 oz ODOR ELIMINATOR
7005 HOBIE BOAT CLEANER - 16oz
7006 HOBIE UV PROTECTANT - 16oz
7904 VELCRO ONE WRAP 1" BLACK
20501 HAIRPIN COTTER 5/16" 302 SS
71172 B/U RING 8.0" FOR PTL-8
71201 CARGO COVER ASSY-PUR/MIR
71311 GASKET KAYAK 5"
72010 KEY FLOAT/SCUPPER PLUG- MFG
72030 DECK CONSOLE KAYAK-BLK
72035 QUICK STRAP SOFT RACK-24.0"
72040 QUICK STRAP RACK W/TIE DN
72041 MULTI STRAP SYSTEM
72042 TIE DOWN STRAPS - 12 FOOT
72043 TIE DOWN STRAPS - 15 FOOT
72045 RACK PADS -24.0"
72046 RACK PADS -36.0"
72050 KAYAK COVER / 9-12'
72051 KAYAK COVER / 12-15'
72052 KAYAK COVER / 14-16'
72053 KAYAK COVER / 14-16' 6"
72065 ST-TURBO FIN KIT
72080 MINI KAYAK CART
72700 BIMINI / CHARCOAL - MANTIS JR
72701 BIMINI / BLUE - MANTIS JR PRO
72702 BIMINI / GREEN - MANTIS JR PRO
72710 MOUNT -  BIMINI MANTIS JR PRO
72720 KAYAK DODGER - CAMO
72721 KAYAK DODGER - SILVER
72722 KAYAK DODGER - YELLOW
78501 QUEST RUDDER KIT/TWIST N STOW
80024 BAG, MIRAGEDRIVE CARRY
80038 COOLER, KAYAK GOLD
80039 COOLER, KAYAK BLUE
80041 KAYAK CART - "HEAVY DUTY"
80043 PLUG IN CART (OLDER) UPGRADE K
81024 LINE 5/32" NYLON BRAID-BLACK
81380 CONTROL ARM - UP/DOWN
83102 TOOL GERBER MULTI-PLIER 600
83104 TOOL, HOG RING PLIERS
84503 SAIL KAYAK MAST 2-PC
84511 BATTEN KAYAK SAIL 4.583 FT
84950 BAG - KAYAK SAIL RIG
84960 MIRAGE TDM SAIL ADAPTER KIT-SM
84961 MIRAGE TDM SAIL ADAPTER KIT-LG
8000341 LOCTITE BLUE .5 ML CAPSULE
8003171 TUBE 1/2" ID X 5/8" OD-PVC BLK
8004381 LINE 5 MM, DK GRAY w/MANGO TRA
8004531 LINE 1/8 NYLON BRAID BLK
8012001 RIVET 6-9 BULB TYPE-KAYAK
8020041 CLEVIS PIN 3/16x.570 GRIP
8020061 CLEVIS PIN 3/16x.753 GRIP
8020381 CLEVIS PIN 1/4x.578 GRIP
8030031 SCREW #10x3/4 OHSMS-P
8030037 SCREW #6-32 x 3/4 PHMS
8030071 SCREW 10-32 X 1/2 FHMS
8030111 SCREW 10-32 X 1 PHMS-P SS
8030150 SCREW 10-32 X 1/2 PHMS-PH (ABA
8030161 SCREW 10-32 X 1-1/2 RHMS-P SS
8030171 SCREW 12-24 X 3/4 RHMS-P SS* (
8030212 SCREW 1/4-20 X 1" OHMS-PH SS
8030251 SCREW 10-32 X 1" FHMS
8030261 SCREW #10 X 1-1/4 PHSMS-P
8030361 SCREW 5/16-18 X 1-1/4 SOC HD
8030641 SCREW 10-32 X 1/2 THMS-P SS
8030781 SCREW 1/4-20 X 1/2" SOC CAP
8030981 SCREW 10-32 x 3/4 PHPMS
8031051 SCREW #10 X 1/2 FHSMS-P  TF

Part Description OS
8031065 SCREW 10-32 x 7/8" THMS-P
8031081 SCREW 10-32 x1 3/4 PHMS-S SS
8031111 SCREW 1/4-20x1 PHMS -P
8031130 SCREW #10x 3/4 PHSM-PH SS( ABA
8031151 SCREW #10 X 1/2 PHSMS-P TF-16
8031201 SCREW 8-32 X 1-1/4 SOC SET CUP
8031231 SCREW 8-32 X 7/8" FHMS
8031451 SCREW #8-32 x 5/16 P-THMS SS
8031481 SCREW 8-32 X 1-1/4 PHMS-P
8031490 SCREW 8-32 X 1/2 FHMS-P
8031590 SCREW 8 X 3/4" FHSMS-P SS
8031781 SCREW 5/16-18 X 1 E/S SOC
8031811 STUD 5/16-18 X 1-1/4" 18-8 SS
8031961 SCREW 12-24 x 1-1/4 P-OHMS SS
8032011 SCREW 1/4-20x1/2 RHMS-P SS
8032051 SCREW 1/4-20 X 1-1/4 RHMS
8032061 SCREW 1/4-20x1 1/4 PHPMS
8032081 SCREW 1/4-20 X 1-1/4 CAP SCREW
8032085 SCREW 1/4-20 X 1-1/4 FHMS-P
8034061 ALLEN WRENCH 1/8"
8034071 ALLEN WRENCH 5/64"
8040526 BOLT, CAM LOCK KNOB, 3.25 " NO
8040531 BOLT 3/8-16 X 1-1/2  HEX CAP-S
8040535 BOLT 3/8-16 x 1-3/4" SCKT HEAD
8042151 BOLT 5/16-18 X 1/2 SHOULDER
8050111 NUT 1/4-20  HX NYLOCK
8050211 NUT 10-32 NYLOCK LOPRO
8050221 NUT (WELL NUT) 10-32 x1
8050231 NUT 10-32 HEX
8050540 NUT 3/8-16 HX NYLOCK-LP
8050801 NUT 8-32 MACH/SCREW SS
8052081 NUT 1/4-20 NYLON
8060111 COTTER PIN 3/32  X  3/4 SS
8061961 SCREW 12-24 x 1-1/4 P-OHMS SS
8080211 WASHER #12 FLAT
8080500 WASHER #10 FINISH
8080541 WASHER 1/4 X 5/8 FLAT SS
8080551 WASHER-FLAT .227 X .453 SS
8080691 WASHER 3/8 X 3/4 NYLON-FLAT
8080731 WASHER #10 FNDR SS
8080791 WASHER NYLON FLAT (TNS)
10091000 DRAIN PLUG W/GASKET
10092030 DRAIN PLUG w/GASKET- SEAT: KON
10730000 CLEAT-MAST
10730021 CLAMCLEAT STBD BLACK
10730031 CLAMCLEAT PORT BLACK
10860001 LOCK RING 3/16"
12451031 DECAL "HOBIE" DIAMOND-TURQ/SLV
12451050 DECAL "HOBIE" SCRIPT BLACK
12451051 DECAL "HOBIE" SCRIPT WHT
12453011 DECAL - HOBIE KAYAKS
12453021 DECAL - HOBIE KAYAK FISHING
12453031 DECAL - HOBIE CAT TEQ
13001001 DECAL BOW - FLYING "H" BLK
20860000 LARGE CLEVIS RING
21180000 HOG RING 1/2" S/S, BLUNT, 14 G
22080011 JIB BATTEN PKT PROT W/SCREWS
36601000 DECAL  FLYING "H" SMALL BLK
36601011 DECAL  FLYING "H" SMALL WHT
37380001 CLAMCLEAT MINI GETAWAY
38120031 NYLON PUSH-IN PANEL RIVET
38652000 TRAILER HOBIE ALUM KAYAK SINGL OS
38652200 TRAILER HOBIE ALUM KAYAK DOUBL OS
38652210 TOWER - TRAILER HOBIE ALUM DOU OS
38670011 "S" HOOK,WAVE HALYD DWNHL
41220001 EYELET POST
41370001 HATCH SCREW-IN W/LIP-WHT 5"
53170020 SCREW 1/4-20 X 1/2 SKTST (ABA)
53180011 HOG RING 3/8" S/S FOR 3/16" BU
53410061 LINE HANGER
61070000 CLAMCLEAT JUNIOR CL203
71110001 PAD EYE-BLK NYLON-3/8"
71115001 SHOCK CORD END - SCREW-IN (UAI
71115101 TOOL - SCREW IN FITTINGS
71116001 PADEYE - SCREW-IN (UAI)
71117001 CLEAT - SCREW-IN
71120001 LASHING HOOK-BLACK
71130001 HATCH SCREW-IN w/LIP-BLK 5"
71171001 B/U RING W/LIP FOR PTL-6
71175001 HATCH BAG 6.0 DIA.-RED
71190001 HANDLE - LIFTING (WEB - KAYAK)
71220001 PAD EYE - CHROME
71230001 COVER, ROD HOLDER
71250001 SHOCK CORD ASSY, KONA FWD DECK
71251001 SHOCK CORD ASSY, PDL HOLDER
71253001 SHOCK CORD ASSY, ADV PDL HOLDE
71300001 TRIM-LOC SEAL   (TOP GLUED)
71302001 TRIM-LOC SEAL  (SIDE GLUED)
71320001 GASKET 5.0" & 7-1/8" SET
71321001 GASKET KAYAK HATCH 6"
71330001 GASKET - SCOTTY ROD HLDR MOUNT

42



Part Description OS
71331001 GASKET KAYAK HATCH 8"
71552001 SHOCK CORD ASSY, ADV FWD HATCH
71554001 SHOCK CORD ASSY, QUEST
71701001 HATCH 6" TWIST-N-SEAL RETRO
71701011 HATCH 6" TWIST-N-SEAL
71701021 O RING 6" TWIST-N-SEAL
71702001 HATCH 8" TWIST-N-SEAL RETRO
71702011 HATCH 8" TWIST-N-SEAL
71702021 O RING 8" TWIST-N-SEAL
71703001 HOBIE DRY BAG 8.0"
71704001 GEAR BUCKET
71705001 GEAR BUCKET BAG
71706001 GEAR BUCKET 3 PAK W/BAG
71995001 WATER BOTTLE - STAINLESS
71996001 BOTTLE/CAN HOLDER
71997001 WATER BOTTLE MED SMOKE 18oz
71998001 WATER BOTTLE LARGE SMOKE 32oz
71999011 WATER BOTTLE SMALL SMOKE 16oz
72009001 SCUPPER PLUG-PSUIT/MAUI/LANAI
72012001 SCUPPER PLUG KONA/QUEST
72020000 HOBIE GEAR KEEPER 2.5oz 36"
72020001 HOBIE GEAR KEEPER 36"
72020002 SAFETY FLAG 4' (W/STUD)
72020003 HYDRO STAR SOS DLX LIGHT
72020004 RITCHIE COMPASS PANEL MNT X-21
72020005 FISH FINDER - LOWRANCE X-50 DS
72020006 GPS - LOWRANCE IFINDER H20
72020007 HOBIE LIVEWELL
72020008 HOBIE ANCHOR TROLLEY KIT
72020009 HOBIE DRIFT CHUTE
72020010 HOBIE SAFETY KIT
72020011 FISH FINDER INSTALLATION KIT
72020012 MOUNT - SAFETY FLAG
72020013 KAYAK GUN MOUNT (PAIR)
72020014 ROD HOLDER EXTENSION
72020015 ROD HOLDER - LIVEWELL w/FASTEN
72020016 FISH FINDER-LOWRANCE 67C
72020017 FISH FINDER/GPS-LOWRANCE M68C
72020018 GPS ENDURA-OUT&BACK
72020019 HOBIE FISH GRIP
72020020 FISH FINDER PACKAGE
72020021 ULTIMATE KAYAK FISHING PACKAGE
72020022 KAYAK FLY FISHING PACKAGE
72020023 KAYAK CUSTOMIZATION PACKAGE
72020024 MIRAGE PERFORMANCE PACKAGE V2
72020025 KAYAK TRAVEL PACKAGE
72020026 KAYAK SAFETY PACKAGE
72020027 BASIC KAYAK NAVIGATION PACKAGE
72020028 MIRAGE SEAT PAD - INFLATABLE
72020030 TEAR-AID / TYPE A (POLY)
72020031 TEAR-AID / TYPE B (VINYL)
72020032 BILGE - HAND PUMP
72020033 ULTIMATE KAYAK NAVIGATION PACK
72020034 PEDAL PAD KIT BLACK (PAIR)
72020300 KAYAK RIGGING KIT - HARDWARE
72020311 TACKLE BOX - SMALL YELLOW
72020321 TACKLE BOX - MEDIUM BLUE
72020331 TACKLE BOX - LARGE RED
72020400 CRADLE SET - ADV ISL TRAILER
72020401 CRADLE SET - PRO ANGLER TRAILE
72020420 TIE DOWN KIT / ADVENTURE ISLAN
72021001 BATTERY - LIVEWELL
72021002 BATTERY CHARGER - LIVEWELL
72021003 SWITCH - LIVEWELL
72021004 INTAKE TUBE ASSY - LIVEWELL
72021005 STRAP SET - LIVEWELL
72021006 BATTERY LID - LIVEWELL
72021007 PUMP CONNECTOR FEMALE - LIVEWE
72021008 PUMP CONNECTOR MALE - LIVEWELL
72021009 DOWNSPOUT FITTING - LIVEWELL
72021010 INTAKE 90 DEGREE - LIVEWELL
72021011 INSTALATION PAD, FISH FINDER
72021020 DOWNSPOUT TUBE - LIVEWELL
72021021 TERMINAL COVER - LIVEWELL
72021022 PUMP  ATTWOOD - LIVEWELL
72021023 INTAKE TUBE  7" ONLY - LIVEWEL
72021030 EVOLVE TORQEEDO MOTOR KIT - K
72023000 RAM TUBE ROD HOLDER W/ BASE
72023001 RAM SMALL DIAMOND BASE
72023002 RAM SPACE SAVER BASE
72023003 RAM TUBE BASE 2 X 2.5
72023004 RAM POST CONV. ATTWOOD,SCOTTY
72023005 RAM MOUNT LOWRANCE IFINDER H20
72023006 RAM UNIV MOUNT 6 1/4 X 2
72023007 RAM MOUNT LOWRANCE/HUMM/PIRAN
72023008 RAM FLY ROD HOLDER W/ BASE
72023010 RAM TUBE ROD HOLDER - NO BASE
72023013 RAM TUBE (PLASTIC PIVOT) ROD H
72023014 RAM TUBE (PLASTIC) ROD HOLDER*
72023015 RAM MAST-TUBE WEDGE MOUNT 1.5"
72023016 RAM MAST-TUBE WEDGE MOUNT 1"

Part Description OS
72023017 RAM U-BOLT 1" RAIL BASE w/BALL
72023018 RAM MOUNT LOWRANCE ENDURA
72062001 SIDEKICK - LOCK PIN SINGLE
72062011 SIDEKICK - MOUNT BRACKET BOTTO
72062021 SIDEKICK - MOUNT BRACKET TOP
72062041 SIDEKICK - CROSSBAR MIDDLE
72062061 SIDEKICK - ADP PLATES +07 ADVE
72062062 SIDEKICK - MOUNT KIT W/CTR BAR
72062101 SIDEKICK AMA KIT - LT GRAY
72062111 SIDEKICK - FLOAT LT GRAY W/ QU
72062201 SIDEKICK - BENT ARM
72063101 SIDEKICK AMA KIT - DK GREEN
72063111 SIDEKICK - FLOAT DK GREEN W/ Q
72066001 ST-TURBO FIN KIT V2 - THREADED
72076001 STAKEOUT POLE - KAYAK FISHING OS
72088001 KAYAK STAND 31" (PR) TALIC
72097001 KC WELDER PRO WITH ROD STOCK
72103001 SHOCK CORD MOUNT
72104001 ADJ SHOCK CORD HOOK 3/8"
72401001 KAYAK SEAT -  PADDLE
72409001 STRAP W/HOOK - PADDLE SERIES B
72500001 STRAPS THIGH CNTRL PADDED ASSY
72730001 DODGER - ISLAND / YELLOW
72730002 DODGER - ISLAND / SILVER
72740001 MOJO BLIND GHILLIE
72740002 MOJO GHILLIE BUNDLES
74035001 FOLDING PADDLE CLIP, 1-1/8"
74049001 T- HANDLE, PADDLE
74050001 PADDLE LEASH-WEB/ELASTIC
74051001 PADDLE LEASH-COIL
74052001 HOBIE FISH ROD LEASH- WEBBING
74052101 LEASH KIT - MIRAGEDRIVE
74053001 FISH ROD LEASH - HD COIL
74075001 PADDLE 230 cm HOBIE FIBER SHAF
74076001 PADDLE - HOBIE  231 cm
74076101 BUTTON ASSY - PADDLE FERRULE
74077001 i - PADDLE, 4 PIECE
76050001 HANDLE KAYAK (MOLDED)
76055001 HANDLE, MIDSHIP
78000001 OWNER'S MANUAL-QUEST
78510001 BUNGEE HOOK
78520001 EYELET HOLD DOWN
78535001 FOOT BRACE ASSY-LT
78536001 FOOT BRACE ASSY-RT
78540001 TRACK ADJ - BRACE/QUEST (UAI)
78550001 RUDDER MOUNT- QUEST (FC)
78551001 RUDDER BRACKET - QUEST (T-N-S)
78560001 MAP POCKET FRAME w/MESH
79050011 CAM LEVER / CLICK-N-GO  WELL
79050021 SPRING / CLICK-N-GO  WELL
79050041 BOLT, SHOULDER 1/4 "  / CLICK-
79050061 CASSETTE PLUG/i- SERIES
79050400 i - WRENCH-MIRAGE DRIVE SS
79052000 i - ACCESSORY HOLDER KIT
79052001 i - CUP HOLDER KIT
79052003 i - INFLATION PUMP / STANDARD
79052005 i - INFLATION PUMP / ELECTRIC
79052006 i - HARDWARE ACCESSORY KIT
79052007 i - SEATBACK
79052009 i - HULL REPAIR KIT
79052010 i - ROLLING TRAVEL BAG/ i - 12
79052011 i - ROLLING TRAVEL BAG/ i - 14
79052012 i - ROLLING TRAVEL BAG/ i - 9
79052013 i - O RING LG -  INFLATION PUM
79052014 i - O RING SM - INFLATION PUMP
79052015 i - TRI RING KIT / SAGE
79052016 i - TRI RING KIT / SUNDANCE
79052017 i - VALVE ASSEMBLY
79052018 i - GLUE 30g TUBE
79052019 i - PADDLE HOLDER
79052203 i - SAIL KIT WHITE-TURQ
79052204 i - SAIL KIT SILVER-WHITE
79501001 DAGGERBOARD WELL PLUG - ADV
79502001 DAGGERBOARD / ADV - MOLDED
79509001 SAIL ADV ISL WHT/GRAY/WHT
79510001 MAST -  ADV ISLAND ('07 / MALE OS
79510011 MAST -  ADV ISLAND ('08 / FEMA OS
79510201 BAG - ISLAND MAST / SAIL
79511001 BASE / PIN - ISLAND MAST
79511021 MAST CAP - ISLAND (SWIVEL TIP)
79511101 BASE / HOLE - '08 ISLAND MAST
79512001 DRUM - ISLAND MAST FURLER
79513001 BACKING RING, AI MAST RECEIVER
79514001 MAST RECEIVER, ADV ISL (FIBER)
79514101 MAST RECIVER CUP ASSY AI '08
79515001 SAIL ADV ISL RED/GRAY/WHT OS
79516001 SAIL ADV ISL TURQ/PAPAYA/WHT OS
79517001 V-FRAME, STRUT
79518001 V-FRAME, BASE
79519001 V-FRAME, TURNBUCKLE-BRASS
79520001 AKA - FWD

43



Part Description OS
79520201 COLLAR - AKA
79520301 END CAP - AKA
79521001 AKA - LEFT/REAR
79522001 AKA - RIGHT/REAR
79523001 SOCKET - AKA BRACE LOCK
79523101 BRACE ASSY - AKA
79524001 CAP - AKA BRACE LOCK
79525001 BALL - AKA BRACE
79526001 BAG - AKA CARRY
79526201 ISLAND PADDLE / AKA BRACE KIT
79526211 PADDLE STORAGE WEB ASSY
79527001 TRAMP SET AI - BLACK
79527011 TRAMP SET AI - GREY
79527101 LACING ROD - AI TRAMP
79527201 TRAMP AI - WEB/BUCKLE ASSY
79528001 SCREW 1/4-20 X 1-1/4 SCKT SET
79530001 XBAR - REAR ASSY ISLAND
79531001 XBAR - FWD ASSY ISLAND
79531101 CLEAT SUPPORT WEDGE w/FAIRLEAD
79531111 CLEAT SUPPORT WEDGE
79532001 SPRING ASSEMBLY, ISLAND ADV
79533001 BEARING PLATE, MAST FURLER
79535001 CONNECTION PIN, AKA/XBAR
79536001 CONNECTOR,  AKA BRACE
79537001 CLIP, ISLAND AKA BRACE KIT (2)
79538001 PADDLE CLIP, ISLAND XBAR
79538101 ISLAND PADDLE HOLDER KIT
79545001 DECAL, HOBIE DOME, BLK/GRAY
80010001 MIRAGE DRIVE
80010201 MIRAGEDRIVE SPARE PARTS KIT
80010301 MIRAGEDRIVE "V2" SPARE PARTS K
80012001 PEDAL RETAINER BUNJEE ASSY
80013001 MIRAGE DRIVE - ST TURBO
80013011 MIRAGE DRIVE - i SERIES
80013201 MIRAGEDRIVE TURBO SPARE PARTS
80013301 MIRAGEDRIVE "V2" TURBO SPARE P
80020001 LINE KIT MIRAGE RUDDER / UNIVE
80025001 LINE CONTROL ASSY - (1) LINE A
80030001 SPEEDOMETER MIRAGE DRIVE
80044021 HOBIE-TRAX CART FRAME
80044031 HOBIE-TRAX CART PAD
80044051 HOBIE-TRAX HUB LOCK KNOB
80044101 HOBIE TRAX "2" CART PLUG-IN
80044111 WHEEL REPLACE HOBIE TRAX "2"
80044201 CART POST COLLAR/CLAMP KIT
80045000 CAP - HOBIE CART DOME
80045001 HOBIE STANDARD PLUG-IN CART
80045041 HOBIE STANDARD CART - WHEEL
80045101 i - HOBIE PLUG-IN CART / STAND
80048001 ROD HOLDER-BAIT CASTER w/LABEL
80048002 ROD HOLDER HEIGHT EXTENDER 8.5
80048003 ROD HOLDER HEIGHT EXTENDER 6.5
80049001 FLUSH DECK MOUNT, BLK
80052001 SIDE/DECK MOUNT BRKT, BLK
80055001 ROD HOLDER-FLY w/DECK MNT
80074001 STEERING LINE TUBE 68" (Pro A)
81015001 STEERING HANDLE ASSY MIRAGE
81023001 LINE-CONTROL 1.75 MM
81030001 ZIP TIE, 6-5/16", BLK NYLON
81035001 RUDDER UP/DOWN HANDLE ASSY W/S
81035011 HANDLE - UP/DOWN RETRO KIT
81037001 DRIVE SEAL / MIRAGE DRIVE
81038001 DRIVE SEAL / i - MIRAGE DRIVE
81040001 OUTHAUL BLOCK (STNLS SPKT)
81050001 OUTHAUL BLOCK (INJ/MOLD)
81055001 SPROCKET GUARD FWD (INJ/MLD)
81080001 SPROCKET SHAFT MIRAGE
81090001 DRUM SHAFT MIRAGE
81100001 CRANK LEFT MIRAGE (THREADED)
81105001 CRANK RIGHT MIRAGE (THREADED)
81110001 SHAFT #5 MIRAGE
81121001 IDLER PULLEY (PLASTIC DRUM)
81128001 SPROCKET W/SET SCREW (INJ/MLD)
81129001 SPROCKET V2 - THREADED
81129022 V2 SPROCKET / MAST KIT STD (PA
81129122 V2 SPROCKET / MAST KIT TURBO (
81130001 SPROCKET MIRAGE - STAINLESS
81155001 BOLT DRUM/CRANK
81160001 MAST, MIRAGE DRIVE, STD (UNIVE
81163001 MAST - V2 STANDARD - THREADED
81171001 DRUM  PLASTIC MIRAGE
81172001 DECAL, PEDAL ADJUSTMENT
81173001 DRUM - V2
81181001 SPINE MIRAGE DRIVE - PLASTIC
81190001 FIN - MIRAGEDRIVE STANDARD
81192001 MIRAGE ST TURBO FIN (W/PIN & R
81193001 MIRAGE ST FIN (w/PIN & RING)
81198001 MAST - ST TURBO FIN/UNIVERSAL
81198101 MAST - V2 ST TURBO - THREADED
81201001 MIRAGEDRIVE CHAIN ASSY MIRAGE
81202001 CHAIN ASSY, MIRAGEDRIVE V2

Part Description OS
81203001 IDLER CABLE, MIRAGEDRIVE V2
81211001 IDLER CABLE ASSY (14 3/4) MIRA
81212001 IDLER CABLE ASSY (14 1/4") MIR
81221001 PEDAL / CRANK ASSY LEFT
81221011 PEDAL REPLACEMENT LEFT
81222001 PEDAL / CRANK ASSY RIGHT
81222011 PEDAL REPLACEMENT RIGHT
81226001 PEDAL STRAP REPLACEMENT RIGHT
81227001 PEDAL STRAP REPLACEMENT LEFT
81230001 PEDAL ADJUSTMENT PIN
81236001 PEDAL ADJUST HANDLE ASSY
81240001 ADJUSTMENT HANDLE (OSP)
81242001 SPRING COMPRESSION 1-1/4" LNG
81259001 SEAT STRAP w/HOOK
81265001 PLUG-IN SEAT CONNECTOR (INJ/ML
81265101 PLUG-IN SEAT CONNECTOR KIT ADJ
81266001 BACKREST MIRAGE
81266011 SEATBACK GEAR PACK
81267001 HOOK, KAYAK SEAT
81340001 BUSHING - STAINLESS SPROCKET
81350001 RUDDER MOUNT-MIR
81360001 RUDDER PIN MIRAGE S.S.
81361001 RUDDER MOUNT PIN MIR 4-1/2"
81362001 RUDDER MOUNT PIN TDM/OUT/SPT
81370001 STEERING CRANK
81372001 STEERING CRANK ADV/OUTFITTER
81375001 COMPRESSION SPRING (1)
81380001 CONTROL ARM - UP/DOWN
81390001 RUDDER MIRAGE - ORIGINAL STYLE
81391002 RUDDER UP/DOWN LINE SYSTEM
81392001 CONTROL ARM, TWIST-N-STOW RDR
81393001 THUMB SCREW 1/4-20 BLK NYLON
81394001 RUDDER PIN, TWIST N' STOW RDR
81395001 RUDDER ASSY W/SM BLADE - TWIST
81395201 RUDDER BLADE - SMALL / TWIST-N
81396001 RUDDER ASSY W/LRG BLADE - TWIS
81397001 RUDDER BLADE - LARGE / TWIST-N
81397101 i / QUEST - RUDDER BLADE - LAR
81399001 BOLT TWIST-N-STOW DRUM
81400001 TUBING HI-DENSITY PE
81405001 STEERING TUBE HOLDER (UAI)
81406001 DECAL / HANDLE - UP
81407001 DECAL / HANDLE - DOWN
81408001 HANDLE, RUDDER PULL CORD
81410001 CAM LOCK KNOB
81420001 SPROCKET GUARD URE
81450001 CHEEK BLOCK - HOBIE
81535001 CASSETTE PLUG-BLK (UAI)
81602101 SPRING CLICK-N-GO LEFT
81611101 CLICK-N-GO ASSY LEFT/PORT
81611201 CLICK-N-GO ASSY RIGHT/STBD
82300001 HOBIE STUFF
84431001 DVD / HOBIE - FISH THE WORLD
84500001 SEAT ASSEMBLY - PRO ANGLER
84500011 LUMBAR PAD PRO ANGLER
84500101 RUDDER BLADE, PRO A
84500201 RUDDER HOUSING, UNDER HULL
84500401 RDR MOUNT, UNDER HULL
84500501 RDR STEERING DRUM
84500601 COVER PLT, RDR SYSTEM
84500801 STEERING TUBE RESTRICTOR
84500911 ROD HOLDER ASSY (L) - PRO A
84500921 ROD HOLDER ASSY (R) - PRO A
84501001 B/U PLATE, ROD HOLDER
84501101 GASKET, ROD HOLDER PLT
84501201 THRU HULL BARB CONNECTOR
84501301 HANDLE, STEERING SYSTEM
84501401 HOUSING, STEERING SYSTEM
84501511 KNOB, STEERING TENSION
84501521 WASHER, 3/16x 1/2 OD, RUBBER
84501531 BALL, STEERING SYSTEM, PRO A
84501601 TUBE CONNECTOR, STEERING
84501901 HATCH LINER FWD - PRO ANGLER
84502001 MOUNTING BOARD, RT
84502101 MOUNTING BOARD, LT
84502301 SISTER SCREW, PRO RDR ASSY
84502601 STEERING TENSION SCREW
84502901 KNOB, SEAT FRONT
84504001 TORSION SPRING, RUDDER
84504101 SIDE HANDLE ASSY - UNIVERSAL
84504201 TUBE, STERN HANDLE
84504301 DECAL, RULER
84504401 HANDLE END FITTING
84505001 STORAGE BUCKET ASSY
84505101 STORAGE BUCKET COMPARTMENT
84505201 STORAGE BUCKET COMPARTMENT DIV
84506001 STEERING ASSEMBLY (Pro A)
84509001 BATTEN CAP 1/8 DIA - KAYAK SAI
84513001 SAIL KIT KAYAK TURQ/PAPAYA OS
84514001 SAIL KIT KAYAK WHITE/RED OS
84515001 SAIL KIT KAYAK WHITE/TURQ OS

44



Part Description OS
84516001 SAIL KIT KAYAK SILVER/WHITE OS
84550001 MAST RECEIVER - MIRAGE KAYAK S
84560001 CAP, PLASTIC MAST RECEIVER
84965001 DOWNHAUL HOOK-SAIL ADAPTOR
86000001 OWNER'S MANUAL-MIRAGE
89000001 OWNER'S MANUAL-MIRAGE SPORT
89500001 OWNER'S MANUAL-ADVENTURE/OUTFI
90610111 DELRIN BALL 3/8 DIA - FURLERS
90640022 CAP, MAST STEP BALL
91011001 BATTEN CAP 3/16 DIA
91041011 BATTEN 3/16 FG ROD, 7' 8-1/2"
91050010 HOOK WHT NYLON SEW-ON
91051011 BATTEN 3/16 FG ROD, 9' 2"
99303001 ISLAND AMA REPL-PAPAYA OS
99304001 ISLAND AMA REPL-HIBISCUS OS
99305001 ISLAND AMA REPL-DUNE OS
99403001 ISLAND AMA KIT - PAPAYA OS
99404001 ISLAND AMA KIT - HIBISCUS OS
99405001 ISLAND AMA KIT - DUNE OS
99503001 ISLAND CONVERSION KIT - PAPAYA OS
99504001 ISLAND CONVERSION KIT-HIBISCUS OS
99505001 ISLAND CONVERSION KIT - DUNE OS
99600001 INSTALL TOOLS - MAST HOLE SAW
99603001 ISLAND SAIL KIT - YELLOW-WHT OS
99604001 ISLAND SAIL KIT - RED-WHT OS
99605001 ISLAND SAIL KIT - SILVER-WHT OS
816022201 SPRING CLICK-N-GO RIGHT
1553CR CROAKIES "HOBIE"
1553L LID LEASH MULTI-COLOR
1562BLK SUNGLASS HOBIE PLAYA BLACK
1563BLK SUNGLASS HOBIE O'SIDE BLACK
1825WHT TOYBOX  (TRUCK FREIGHT) OS
3187LG GLOVES - FULL FINGER LARGE
3187MD GLOVES - FULL FINGER MEDIUM
3187SM GLOVES - FULL FINGER SMALL
3187XL GLOVES - FULL FINGER X LARGE
3187XS GLOVES - FULL FINGER X SMALL
3187XXS GLOVES - FULL FINGER XX SMALL
3188LG GLOVES HOBIE LARGE
3188MD GLOVES HOBIE MEDIUM
3188SM GLOVES HOBIE SMALL
3188XL GLOVES HOBIE X LARGE
3850LG HOBIE SPRAY TOP LG
3850MD HOBIE SPRAY TOP MD
3850SM HOBIE SPRAY TOP SM
3850XL HOBIE SPRAY TOP XL
3851LG HOBIE RASHGUARD - SS  LG
3851MD HOBIE RASHGUARD - SS  MD
3851XL HOBIE RASHGUARD - SS  XL
3852LG HOBIE RASHGUARD - LS  LG
3852MD HOBIE RASHGUARD - LS  MD
3853LG HOBIE - SHORTY 2/2 LG RED/BLK
3853MD HOBIE - SHORTY 2/2 MD RED/BLK
3853SM HOBIE - SHORTY 2/2 SM RED/BLK
3853XL HOBIE - SHORTY 2/2  XL RED/BL
3854LG HOBIE - FULL 3/2 LG RED/BLK
3854MD HOBIE - FULL 3/2 MD RED/BLK
3854SM HOBIE - FULL 3/2 SM RED/BLK
3854XL HOBIE - FULL 3/2 XL RED/BLK
3855LG HOBIE - SHORTY 2/2 LG BLACK
3855MD HOBIE - SHORTY 2/2 MD BLACK
3855SM HOBIE - SHORTY 2/2 SM BLACK
3855XL HOBIE - SHORTY 2/2  XL BLACK
3856LG HOBIE - FULL 3/2 LG BLACK
3856MD HOBIE - FULL 3/2 MD BLACK
3856SM HOBIE - FULL 3/2 SM BLACK
3856XL HOBIE - FULL  3/2 XL BLACK
5018BK HAT HOBIE "H" BLACK
5018BL HAT HOBIE "H" BLUE / GOLD
5018GM HAT HOBIE "H" GREY MESH
5018RM HAT HOBIE "H" RED MESH
5018TG HAT HOBIE "H" TAN w/ GREEN LOG
5022FK HAT - FISH FLEXFIT KHAKI
5022FO HAT - FISH FLEXFIT OLIVE
5022TK HAT - FISH TRUCKER KAHKI
5022TO HAT - FISH TRUCKER OLIVE
5129LG T-SHIRT KAYAK LG BLK
5129MD T-SHIRT KAYAK MD BLK
5129XL T-SHIRT KAYAK XL BLK
5130LG T-SHIRT KAYAK LG GREY
5130MD T-SHIRT KAYAK MD GREY
5130XL T-SHIRT KAYAK XL GREY
5131LG T-SHIRT FISHING LG
5131MD T-SHIRT FISHING MD
5131XL T-SHIRT FISHING XL
5131XXL T-SHIRT FISHING XXL
5351B HATCH COVER KIT 5" BLACK
5351W HATCH COVER KIT 5" WHITE
72000B POUCH GUSSETTED 6x12
72005B POUCH SUPER GUSSETED 8x15
72070A ROD HOLDER ASSY (KAYAK)

Part Description OS
72210T SEE BAG  8" X 14"
72230T SEE BAG  11" x 19"
80000B BACKPACK W/HOBIE LOGO
80000R ROLLING DUFFLE/SUITCASE
80035A ANCHOR w/BAG & LINE (3 LB)
H082 BLOCK-SINGLE BULLET
H083 BLOCK-BULLET W/BECKET
H092 BLOCK-BULLET CHEEK
H166 BLOCK-BULLET SWIVEL
H167 BLOCK-BULLET SWIVEL W/BECKET
H224 BLOCK-MICRO SINGLE
H225 BLOCK-MICRO W/BECKET
H233 BLOCK-MICRO CHEEK
H281 EYESTRAP-MICRO SS
H284 KIT-MICRO WIRE FAIRLEAD
H297 WEDGE KIT-MICRO CAM
H350 29mm CARBO CHEEK
H404 BLOCK-16MM AIR FXD SGL
H405 BLOCK-16MM AIR FIXED SGL W/BKT
H406 BLOCK-16MM AIR FIXED DOUBLE
H407 BLOCK-16MM AIR FIXED DBL W/BKT
H423 CAM CLEAT-MICRO CARBO
H424B FAIRLEAD MICRO CAM - BLK
H427 CAM-MICRO CARBO W/WIRE FAIRLEA
RH014WHT LINE 1/4" STRAIT-CORE POLY
RH018WHT LINE 1/8" NYLON BRAID WHITE
RH038WHT LINE 3/8" STRAIT-CORE POLY
RH112WHT LINE 1/12" NYLON BRAID WHITE
RH316WHT LINE 3/16" STRAIT-CORE POLY
RH516WHT LINE 5/16" STRAIT-CORE POLY
RM014BLK LINE 1/4" SPUN DACRON - BLACK
RM014BLU LINE 1/4" SPUN DACRON - BLUE
RM014RED LINE 1/4" SPUN DACRON - RED
RM014WHT LINE 1/4" SPUN DBL BRD - WHITE
RM038BLK LINE 3/8" SPUN DACRON - BLACK
RM038BLU LINE 3/8" SPUN DACRON - BLUE
RM038RED LINE 3/8" SPUN DACRON - RED
RM038WHT LINE 3/8" SPUN DBL BRD - WHITE
RM516BLK LINE 5/16" SPUN DACRON - BLK
RM516BLU LINE 5/16" SPUN DACRON - BLUE
RM516RED LINE 5/16" SPUN DACRON - RED
RM516WHT LINE 5/16" SPUN DBL BRD-WHITE
RM716BLK LINE 7/16" SPUN DACRON - BLACK
RM716BLU LINE 7/16" SPUN DACRON - BLUE
RM716RED LINE 7/16" SPUN DACRON - RED
RM716WHT LINE 7/16" SPUN DACRON - WHITE
RS014BLK SHOCKCORD 1/4" BLACK
RS018BLK SHOCKCORD 1/8" BLACK
RS038BLK SHOCKCORD 3/8" BLACK
RS316BLK SHOCKCORD 3/16" BLACK
RS516BLK SHOCKCORD 5/16" BLACK
RS716BLK SHOCKCORD 7/16" BLACK
S6142LG PFD WEDGE-E ST'QUIST LG
S6142MD PFD WEDGE-E ST'QUIST MD
S6142SM PFD WEDGE-E ST'QUIST SM
S6142XL PFD WEDGE-E ST'QUIST XL
S6142XXL PFD WEDGE-E ST'QUIST XXL
S6143LXL PFD HI-BACK ZIP MANGO LXL
S6143SMD PFD HI-BACK ZIP MANGO SMD
S6143XXL PFD HI-BACK ZIP MANGO XXL
S6144LXL PFD HI-BACK ZIP GREEN LXL
S6144SMD PFD HI-BACK ZIP GREEN SMD
S6144XXL PFD HI-BACK ZIP GREEN XXL
S6145LXL PFD HIBACK MANGO LXL -ULC
S6145SMD PFD HIBACK MANGO SMD -ULC
S6146MLG PFD HI-BACK P-BLUE (W) MLG
S6146PS PFD HI-BACK P-BLUE (W) PS
S6146XSS PFD HI-BACK P-BLUE (W) XSS
S6779R PFD INFLATABLE REARM KIT
S6779RG PFD INFLATABLE RED/GRAY
S6779TG PFD INFLATABLE TAN/GRAY
S6780RG PFD BELT PACK INFLATABLE RED/G
SBV3120YEL PFD CHILD (30-50LB) RED
SBV3122YEL PFD YOUTH (50-90LB) RED
SP150041 SHACKLE 5/32 X 3/8 X 5/8
SP150051 SHACKLE 3/16x1/2x11/16
SP150052 SHACKLE 3/16 x 5/8 x 5/16
SP150053 SHACKLE 3/16 X 5/8 X 1-7/16
SP150061 SHACKLE 1/4x9/16x15/16
SP170005 SHACKLE TWISTED SS 3/16
SP170006 SHACKLE TWISTED SS  1/4
SP180004 SHACKLE KEY PIN 5/32"
SP180005 SHACKLE KEY PIN 3/16"
SP180006 SHACKLE KEY PIN 1/4"
SP185205 SHACKLE KEY PIN 3/16"
V1093 SCREW-IN DECKPLATE 5"  CRVD WH
V1130 SCREW-IN DECKPLATE 4"  CRVD WH
V1131 SCREW-IN DECKPLATE 4"  CRVD BL
V1145 SCREW-IN DECKPLATE 6"  WHITE W
V1146 SCREW-IN DECKPLATE 6" BLACK W/

45


